

Hong Kong Government Recognized Service Supplier  
Approved Laboratory of The Woolmark Company

Members of :

American National Standards Institute  
American Society for Testing and Materials  
British Standards Institute

Hong Kong Association for Testing, Inspection and Certification Limited  
Hong Kong Toys Council

**Test Report**

Number: HKGH01232907S1

Applicant: LIFESTRENGTH LLC  
1224 S. RIVER ROAD  
SUITE B100 ST. GEORGE  
UTAH 84790 USA  
Attn: HOWARD HARMER

Date: Oct 31, 2011

*This is to supersede Report No.  
HKGH01232907 dated Oct 31, 2011*

Sample Description:

Five (5) pieces of submitted sample said to be :  
Item Name : **Silicon Band with Mylar and Negative Ion Powder**  
Buyer : Steve Schone  
Country of Origin : China



\*\*\*\*\*

Tests conducted:

As requested by the applicant, refer to attached page(s) for details.

\*\*\*\*\*

To be continued

For and on behalf of :  
Intertek Testing Services HK Ltd.

Karen S.C. Ng  
General Manager





Hong Kong Government Recognized Service Supplier  
Approved Laboratory of The Woolmark Company

Members of :

American National Standards Institute  
American Society for Testing and Materials  
British Standards Institute

Hong Kong Association for Testing, Inspection and Certification Limited  
Hong Kong Toys Council

**Test Report**

Number: HKGH01232907S1

Conclusion:

Tested Samples  
Tested components of  
submitted samples

Standard  
Total Lead (Pb) content requirement of Consent  
Judgement no. RG-162075 settled by Superior Court of  
the State of California for the County of Alameda, for  
Jewelry based on the California Proposition 65

Result  
See Details Enclosed

Phthalate content requirement of the consent judgement  
No. SF-497729 settled by superior court of the state of  
California for the county of San Francisco, for jewellery  
(users ages over twelve) based on the California  
Proposition 65

See details enclosed

Total Cadmium (Cd) content requirement of Consent  
Judgement no. RG-514803 settled by Superior Court of  
the State of California for the County of Alameda, for  
Jewelry based on the California Proposition 65

See Details Enclosed

\*\*\*\*\*

For and on behalf of :  
Intertek Testing Services HK Ltd.

Karen S.C. Ng  
General Manager





Hong Kong Government Recognized Service Supplier  
Approved Laboratory of The Woolmark Company

Members of :

American National Standards Institute  
American Society for Testing and Materials  
British Standards Institute

Hong Kong Association for Testing, Inspection and Certification Limited  
Hong Kong Toys Council

**Test Report**

Number: HKGH01232907S1

Tests Conducted

1 Total Lead (Pb) Content

By acid digestion method and total Lead content was determined by Inductively Coupled Argon Plasma Spectrometry.

<u>Tested Component</u> (1/2/3)	<u>Result in ppm</u> <20	<u>Limit in ppm</u> 100
------------------------------------	-----------------------------	----------------------------

The above limit was quoted from the Consent Judgement no. RG-162075 settled by the Superior Court of the State of California for the County of Alameda, for Jewelry based on the California Proposition 65.

ppm = parts per million  
< = less than

Tested Components :

- (1) Dull black plastic (silicon band).
- (2) Yellow plastic (wording on silicon band).
- (3) Transparent plastic (silicon band).

Date sample received : Oct 18, 2011 & Oct 25, 2011  
Testing period : Oct 18, 2011 to Oct 27, 2011

2 Total Cadmium (Cd) Content

By acid digestion method and total Cadmium content was determined by Inductively Coupled Argon Plasma Spectrometry.

<u>Tested Component</u> (1/2/3)	<u>Result in ppm</u> <5	<u>Limit in ppm</u> 300
------------------------------------	----------------------------	----------------------------

The above limit was quoted from the Consent Judgement no. RG-514803 settled by the Superior Court of the State of California for the County of Alameda, for Jewelry based on the California Proposition 65.

ppm = parts per million  
< = less than

Tested Components :

- (1) Dull black plastic (silicon band).
- (2) Yellow plastic (wording on silicon band).
- (3) Transparent plastic (silicon band).

Date sample received : Oct 18, 2011 & Oct 25, 2011  
Testing period : Oct 18, 2011 to Oct 27, 2011

\*\*\*\*\*





Hong Kong Government Recognized Service Supplier  
Approved Laboratory of The Woolmark Company

Members of :

American National Standards Institute  
American Society for Testing and Materials  
British Standards Institute

Hong Kong Association for Testing, Inspection and Certification Limited  
Hong Kong Toys Council

**Test Report**

Number: HKGH01232907S1

Tests Conducted

3 Phthalate Content Test

By solvent extraction and Gas Chromatographic-Mass Spectrometric (GC-MS) analysis.

	<u>Result (%. w/w)</u>	<u>Limit (%. w/w)</u> <u>(max.)</u>
	<u>(1/2)</u>	
Dibutyl phthalate (DBP)	<0.01	0.1
Diethyl hexyl phthalate (DEHP)	<0.01	0.1
Benzyl butyl phthalate (BBP)	<0.01	0.1

Remark: The above limit was quoted from the consent judgement No. SF-497729 settled by superior court of the state of California for the county of San Francisco, for jewellery (users ages over twelve) based on the California Proposition 65.

< = Less than

Tested Components :

- (1) Transparent plastic (silicon band).
- (2) Dull black/ yellow plastic (silicon band).

Date sample received : Oct 18, 2011 & Oct 26, 2011

Testing period : Oct 18, 2011 to Oct 27, 2011

\*\*\*\*\*

End of report



Hong Kong Government Recognized Service Supplier  
Approved Laboratory of The Woolmark Company

Members of :

American National Standards Institute  
American Society for Testing and Materials  
British Standards Institute

Hong Kong Association for Testing, Inspection and Certification Limited  
Hong Kong Toys Council

To: LIFESTRENGTH LLC  
Attention: HOWARD HARMER

Ref: FC-2011-8692  
Date: Nov 03, 2011

---

Re : Report Revision Notification

Intertek Testing Services Report Number HKGH01232907 Dated Oct 31, 2011

Please be informed that all the content recorded in the above captioned report will be void. This captioned report is now superseded by a revised Intertek Testing Services report, HKGH01232907S1

Thank you for your attention.

For and on behalf of :  
Intertek Testing Services HK Ltd.



Karen S.C. Ng  
General Manager